Sponsor of the WEF Student
Design Competitions

o

THANK YOU!

wweftec

the water quality event™

WEF Student Design
Competitions

September 23-24,
2020
WEFTEC Connect
October 5-9, 2020



Welcome to the 2020 WEF
Student Design Competitions

The WEF Student Design Competitions were developed to provide a
forum to showcase top students who will be future water quality
professionals. The competitions provide university students with an
opportunity to highlight their skills and share their enthusiasm for the water
environment while addressing real world design challenges. A list of this
year’s participating teams and each team’s abstract are included in this
brochure. We encourage you to engage with these motivated students
[...]
increase biological nutrient removal. At a rated capacity of 75 MGD, the design
required 50 cyclones based on average daily wasting values and to provide
redundancy in the system. These cyclones will process a portion of the return
activated sludge stream to increase average sludge diameter and settleability.
The proposed design includes a hydrocyclone storeroom in between Final
Clarifiers 1 and 2 to hold the 15 skids of 10 m3/hr inDENSE cyclones (World
Water Works, Oklahoma City, OK), over 2300 ft of new piping to connect the
new recycle and waste streams, and three pump houses to move a portion of
the final clarifier effluent to the hydrocyclone room. Additional components of
this document include piping and pump calculations, an analysis of
supplemental carbon sources, a cost estimation, an analysis of impacts to solids
handling, anticipated results, and a triple bottom line evaluation.



Instituto
Tecnoldgico de
Costa Rica

- L8

% INSTITUTO TEENOLOGICO
1 COSTA RICA

COMPETITION:

Wastewater

Wastewater Treatment Plant Design for La
Fortuna, San Carlos, Costa Rica

Team Members: Antony Torres Faculty Advisor:

Lidia Rodriguez Vega Solano MS. Eng. Diana
Sharon Castillo Rodriguez  Raul Garita Duran Alexandra Zambrano
Deilin Urefia Jafet Castro Piamba

Portuguez Sandoval

Nicolas Morales Alejandro Morales Quirds

Miranda

The design of a sewerage system and a WWTP are projected, which involves
wastewater and sludge processing, biogas recovery, production of clean energy
and administrative facilities. The design period is 25 years (flow 109 L/s). The
were 5 preselected options, using 10 indicators (economic, environmental,
technical, social). The selected option is composed by a high rate anaerobic
pond, followed by a trickling filter. The sludge line is digested in the pond and
dehydrates in drying beds. The collected biogas is used to produce energy and
make the plant self-sustainable, over 87% of the energy demand is covered
through clean energy production generated by wastewater treatment. The
secondary treatment design variables combination caused a minimum O&M
cost, that was identified through a MATLAB non-linear programming algorithm.
The WWTP achieves an overall efficiency of 95% BOD removal. The
administrative facilities design was inspired in national architecture and tropical
essence. The total capital investment of the WWTP and sewerage proposed is
US $3,283,277 and US $1,902,862, respectively. The projected user fee achieved
is between USD $0.06-0.12 per month and the estimated O&M cost achieved is
below US $7,230 per month.

Johns Hopkins
University

Stormwater Management at Fort Meade

Team Members:
Bhawramaett Punruckwong Broehm
Marcos Pascual

Faculty Advisor:
Hedy Alavi, PhD, MBA, PE, DEE

Thomas Howard Member Association:
Aryiana Moore Chesapeake Water Environment
Association

The purpose of our project was to design stormwater best management
practices (BMPs) and impervious area removal strategies for an approximately
10 acre Motorpool to help the US Army at Fort Meade fulfill its impervious area
requirement as an MS4 permit holder. To do so, we constructed a design matrix
to select optimal BMP designs based on cost, quality and quantity control,
maintenance, lifespan, and aesthetics, and determined infiltration trenches to
be most suitable. Next, our team created three alternative design solutions,
which provided trade-offs between high water treatment and maintaining site
functionality. The selected alternative consisted of three infiltration trenches
located on the property’s northern and western borders that were designed to
provide a total of 10.7 impervious acre treatment credits. In this project, the
team developed a hydrologic model of the site using TR-55 and ArcGlIS,
preliminary BMP designs using AutoCAD, and a proposed project timeline and
Gantt Chart. The project is estimated to cost approximately 760,000 USD.



Manhattan
College

COMPETITION:

Wastewater

Characterization of Fats, Oils and Grease and
Evaluation of Potential Beneficial Use

Faculty Advisor:
Jeanette A. Brown, PE, BCEE.
D.WRE, Dist.M.ASCE, F.WEF

Team Members:
Adina Rivera
Dylan Curran

Nicole Kaiser Member Association:
Jacqueline Delorenzo New York Water Environment
Ryan Turadek Association

Fats Oils and Grease (FOG) is a byproduct of flood production and is made up of
fatty acids and glycerol. FOG not only interferes in the biological life in surface
water if left untreated, but also compromises technology in the wastewater
treatment train through buildup. As this problem becomes increasingly more
apparent, so do the beneficial uses of FOG.

The US EPA reports that replacing fossil fuels with biofuels has the potential to
reduce the negative effects of fossil fuel production and use, including
conventional and greenhouse gases (GHG) pollutant emissions, exhaustible
resource depletion, and dependence on unstable suppliers (EPA 2016). Biofuels
include purified or pressurized biogas, ethanol and biodiesel. The Manhattan
College Team will be analyzing and comparing the potential resource recovery
of FOG using a decision matrix, comparative cost analysis and return on
investment (ROI). Possibilities of energy recovery include co-digestion of FOG
and sludge to recover biogas or hydronic thermal separation of FOG to recover
biodiesel.

Manhattan College has performed a study consisting of taking a FOG sample at
two different locations at each WRRF. This data will be used to perfect taking
quality samples, analyze possibilities of energy recovery and issues with
material storage and conveyance.

Milwaukee School
of Engineering

COMPETITION:

Wastewater

Municipal Treatment Facility - Joyabaj,
Guatemala

Faculty Advisor:
William Krill, MBA, PE

Team Members:
Christine Boland-Prom
Blake Bostwick

Rebekah Janquart Member Association:
Jamie Nguyen Central States Water Environment
Julian Sonn Association

Jamie Sykora

The municipality of Joyabaj, Guatemala has a growing population with
insufficient wastewater treatment infrastructure. Untreated wastewater is
currently flowing into a river, jeopardizing the health and safety of the
community and the surrounding environment. Five sites were chosen as
locations of potential wastewater treatment facilities. Of the five sites, three
have been designed by a Chilean engineering firm. This project focuses on the
design for one of the two remaining sites. To ensure long-term feasibility with
this project, five criteria were determined to address the needs of the
community: reliability, land requirement, maintenance simplicity, energy
consumption, and safety and security. These criteria are most impactful on the
secondary treatment system, and after evaluating seven processes, a trickling
filter was selected. The preliminary, primary and tertiary treatment are
designed in accordance with the requirements of a trickling filter. This facility
will intercept the current wastewater collection system and treat the water in
accordance with Acuerdo 236 before discharging into the nearby river. The
effluent concentration limit are 100 mg/L BOD5 and 100 mg/L TSS. This project
will target effluent limits of 50 mg/L BOD5 and 50 mg/L TSS to ensure that
standard limits are met as the community grows.



National
University of
Singapore

COMPETITION:

Wastewater

Development of Sustainable Wastewater Treatment Plant with Energy
Recovery through the use of Biosorption and Oxidation Processes

Faculty Advisor:
Hu Jiangyong, Ong Say Leong

Team Members:

David Immanual Tanaka
Chia Jia Ling

Jonathan Khoo Bing Xian
Neo Wen Yang

Wee Li Teng

The Pulau Tekong Council (PTC) has requested a proposal to develop a domestic
wastewater treatment plant to cater to the surrounding areas. The current
treatment facilities are inadequate, and to meet the environmental regulations
set by PTC, a new wastewater treatment facility needs to be constructed. The
proposed treatment facilities were sufficiently designed to handle 50 years
projected flow rate and allows for future expansion works. The team analyzed
the projected flow rates from domestic sources, and the influent concentrations
expected. The shortlisted treatment options’ advantages and disadvantages
were carefully weighed before adoption. PTC is concerned about the energy
usage, impact on biodiversity, and waste production. Therefore, the team aims
to maximize biogas production, minimize vibration, sound, odor, and sludge
production. The team’s design consists of screens, grit chambers, biosorption
tank, aeration tank, clarifiers, disinfection and aeration elements. This allows
the effluent to meet PTC’s discharge requirements while keeping the cost and
carbon footprint to a minimum through energy recovery. To reduce waste,
biosolids generated would be converted into Class A biosolids and used for land
applications. The impact on the biodiversity would be minimized and the system
would improve the overall water quality in the island.

North Carolina
State University

COMPETITION:

Wastewater

Siler City Wastewater Treatment Plant Upgrade
and Expansion

Faculty Advisor:
Francis L. de los Reyes Ill, PhD

Team Members:
Silvana Alfieri

Drew Casey
Ky Tanner Member Association:
Kai Dunston North Carolina AWWA-Water

Environment Association

Siler City Wastewater Treatment Plant is located in Chatham County, NC and is
operated by the town of Siler City. This report focuses on the upgrade and
expansion of Siler City’s secondary treatment system for an increase in design
flow of 4 MGD to 6 MGD with the implementation of a stricter nutrient removal
permit. This report also includes recommended solutions to existing issues and
operational concerns, and GPSx modeling to ensure plant effluent complies with
new permit limits. Upgrades to the primary and tertiary treatment systems are
currently in the design phase of a separate project.

The existing secondary treatment system consists of two oxidation ditches
running in parallel. The existing system will be upgraded to a 5-Stage Bardenpho
system with the addition of pre-anaerobic, pre-anoxic, post-anoxic and
reaeration tanks. One new 5-Stage train will be constructed within the plant’s
limited footprint for a total of three identical process trains. Construction
sequencing and phasing ensures maintenance of plant operations. A hydraulic
analysis, tank sizing calculations, cost estimates, and a sustainability review are
discussed in the report.



North Dakota State
University

COMPETITION:

Wastewater

Treatment and Disposal of Biosolids from Wastewater

Lagoons
Team Members: Faculty Advisor:
Arianna Christian Wei Line, PhD

Mara Roteliuk
Tyrel Clark
Erika Krieger
Tyler Fairchild

Member Association:
North Dakota Water Environment
Association

The City of West Fargo is decommissioning their lagoons as all their wastewater
will eventually flow to the City of Fargo’s wastewater treatment plant.
Decommissioning leaves biosolids, or sludge, at the bottom of each cell that
must be removed before the land can be developed or reused. Our group was
tasked with determining a sustainable solution to take care of the sludge.
Several alternatives for the removal and disposal or reuse of the sludge were
created by combining different unit treatment processes achieve stabilization,
volume reduction, and a final disposal or reuse method. All the alternatives
were analyzed according to weighted criteria approved by the City of West
Fargo. The alternative selected after this analysis was Alternative 2: Dewatering
(using sludge drying beds) and landfilling (using sludge as daily cover). Sludge
will be gradually dredged from the existing lagoons to the sludge drying beds,
located in an empty lagoon cell. 30 sludge drying beds will be used with a 4 o 6-
week rotation to complete the process within the 10-year timeframe given by
the City. From the sludge drying beds, the product will be transported to the
City of Fargo landfill to be used as daily cover.

Northeastern
University

Rock Meadow Parking Lot & Stormwater Design

Faculty Advisor:
Annalisa Onnis-Hayden, PE, PhD

Team Members:
Samantha Kinnaly
Kate Engler
Annie Lamonte
Emma Totsubo

Member Association:
New England Water Environment
Association

On behalf of the Belmont Conservation Commission (Client), Northeastern-ENV
(Evergreen) has prepared a design for the main entrance and parking lot at
Belmont’s Rock Meadow Conservation Area. The proposed design is meant to
improve the existing conditions, which include an undersized lot, an eroded and
uneven surface, and no stormwater management system. Evergreen has built
on a conceptual Master Plan by modifying and detailing the proposed design of
the parking lot layout, stormwater management system, grading, and site
improvements. The final design was selected using decision matrices, surveys of
the client and community, and informed engineering recommendations. The lot
design provides a 117% increase in parking capacity. A vegetated filter strip was
designed to treat the stormwater runoff from the driveway and a bioswale and
rain garden were designed to treat and infiltrate the stormwater runoff from
the parking lot. Detailed grading plans show a 3-4% decrease in maximum
driveway slope and cross slopes which direct stormwater runoff to the green
infrastructure for treatment and infiltration. Additional site improvements were
also selected to bolster aesthetics. The following design recommendations and
construction drawing set have been issues to the client and community for
construction in Summer 2020.



Northwestern
University

COMPETITION:

Wastewater

Membrane Bioreactor System for a Local Brewery: Process Design and
Cost Analysis with a Novel Approach to Membrane Fouling Control

Team Members:
Yechan Won

Faculty Advisor:
Kimberly A. Gray

Haley Lewis

Haotian Cai Member Association:
lllinois Water Environment
Association

The membrane bioreactor (MBR) process combines the biological digestion with
the membrane filtration to achieve very compact wastewater treatment. The
small footprint of MBR systems makes them ideal for small scale applications
and for retrofits and upgrades at old treatment facilities. Herein, we present the
design of an immersed MBR system with an in-situ application of a
polyelectrolyte complex (PEC) to create a sacrificial protective layer at the
membrane surface to improve membrane performance by retarding biofouling
and reduce the costs of membrane cleaning. In addition, we used a
microbrewery as the model system to illustrate the advantages of the MBR
system and its economics. For a system with a population equivalent of 200 and
a flowrate of 100 m?/d, the total capital expenditure (CAPEX) and annual
operational expenditure (OPEX) are estimated to be $144,157.62 and $1,853.34,
respectively. We calculate that the OPEX with the PEC protective layer is 12.7%
cheaper than conventional chemical cleaning using the various empirical OPEX
models. We found that the wastewater surcharge from a microbrewery with
20,000bbl annual production is 20.5 times higher than the annual OPEX and
using this saving, the CAPEX of the proposed MBR system could be met within 4
years.

San Diego State
University

Paradise Creek Flood Mitigation

Team Members:
Ehrick Costello
Michelle Melkonians
Marina Balcazar
Julia Moore

Sophia Jorge

Faculty Advisor:
Christy Dykstra, PhD

Member Association:
California Water Environment
Association

The combination of seasonal weather phenomena such as heavy rains and king
tides can lead to severe flooding problems for low lying coastal communities.
National City, CA is one such community due to the presence of Paradise Creek,
which is tidally influenced and passes through a heavily developed coastal
community. In this project we evaluated design alternatives intended to reduce
the impact of flooding on the area surrounding Paradise Creek. To achieve this,
our team developed a HEC-RAS model of the creek and evaluated the
performance of five alternative designs during a 2-year, 10-year, and 100-year